By

_ {DON'T FoRggy
8Se instructio

oo ns can lie%f; dij
and €Xpandapje at QA 'r:etm

Technical Support Line: (952) 985-5675 Email: sales@QA1l.net

INSTALLATION INSTRUCTIONS
QA1 Hx01, Hx03, Hx05 1979-2014 Mustang Struts
CC110, CC112, CC114, CC115, 1979-2014 Caster-Camber Plates

TOOLS AND SUPPLIES REQUIRED

* Floor Jack e Torque Wrench e T-10 Torx Bit e Jack Stands e Spring Compressor (Optional)
e 24mm or 15/16” Crows Foot Wrench ¢ Lug Wrench ¢ Basic Tool Set

PRE-INSTALLATION NOTE:

'79-‘04 struts were designed for a 1”-2” lowered ride height. Caster-Camber plates were designed for additional
negative Camber and increased positive Caster for better handling performance.

QA1 struts can be used as coil-over struts or just as struts with a factory type spring (except S197 vehicles-must use
coil-overs), however, the use of QA1 lower control arms or QA1 k-member will require coil-overs as the QA1 control
arms and QA1 k-member have no provision for a factory style spring.

QA1 struts were designed to work with QA1 caster-camber plates and will not work with the factory upper strut
mount. The installation process for Fox Body, SN95, and $197 cars is slightly different. Find your specific year range in
the following instructions.

YEAR RANGE STRUTS CASTER-CAMBER PLATES
1979-1989 (Fox Body) Hx01 CC110
1990-1993 (Fox Body) Hx01* CC112
1994-2004 (SN95) Hx03 CCl14
2005-2014 (5197) Hx05 CC115
*Kit item #'s start with Hx02 but do use Hx01 strut.
REMOVAL

1. Start your installation by inspecting your chassis. Look for worn/deteriorated bushings, ball joints, etc. If anything is
worn, plan to replace during this installation.

2. Above the 24mm nut on the existing strut rod, there are two flat spots to enable the use of an adjustable wrench to
keep the piston rod from turning. Loosen the two 24m nuts on the upper end of the piston rods where they come
through the caster/camber plates. Do not remove the 24mm nuts at this time.

3. Jack the car up and ensure the frame is set in place securely on jack stands. See your owner’s manual for proper
jacking techniques. Remove the wheels.

4. Removing the brake caliper from the knuckle assembly and hang the caliper by something other than the brake line.
Damage to the brake line can occur if the caliper is hung by the brake line.

5. Position the floor jack under the ball joint cup. Jack the A-arm up just enough to take the load off of the strut and

spindle, without raising the car off the jack stands. This will retain the factory spring in its location.

9919-294 Rev. 10092023



NOTE: The factory spring will need to be removed from the vehicle (only if '79-'04 cars and using coil-overs). To do this, first
complete the strut removal process and slowly lower the control arm to take the pressure off of the spring.
CAUTION: THE SPRING CAN BE UNDER TREMENDOUS PRESSURE AND IT IS CRITICAL TO USE CAUTION WHEN
REMOVING. A spring compressor is recommended.

6. On 2005-2014 models the brake line, ABS wire and sway bar end-links need to be disconnected from the strut housing. A
new end link is provided for ‘05-'14 cars.
7. Loosen and remove the two nuts and bolts that attach the strut to the spindle knuckle. Remove the 24mm nut at the top
of the strut and remove the strut assembly.

CASTER-CAMBER PLATE INSTALLATION:

NOTE: Reference the caster-camber plates for the year range of vehicle being worked on (below):

1979-1989 Fox Body (Caster-Camber p/n CC110)

1. Identify the right (passenger)/left (driver) caster-camber plate and their orientation.
2. Remove the three nuts holding the plates together (#9), noting the orientation of the individual washer and washer

plate.

3. Install each lower three-post plate (#4) on the underside of the strut mount with the posts coming up through the

chassis.

4. Install the upper plate with the washer plate (#7) and single washer (#8) before securing with 1/2" nyloc nuts (#9).
5. W.ith the lower plate centered in the chassis and the upper plate centered on the camber measurement, torque the
three 1/2” nuts to 65 |b. ft.
6. Center the bearing plate to the center mark on the caster-camber plate and torque the four 1/4" nuts (#6) to 10 Ib. ft.
7. Continue to the strut installation beginning on page 5.

BALLOON # ITEM # DESCRIPTION Qry.
1 BEARING PLATE ASM. 16MM W/STUDS 2
2 7730-117 PLATE, BILLET UPPER CC, LH 1
3 7730-118 PLATE, BILLET UPPER CC, RH 1
- 9039-342 MOUNT PLATE, CC LOWER 2
S £005-303 PLATE, WASHER 2X 1/4" X .56" X .125" 4
6 9014-544 NUT, HEX FLANGE NYLOCK 1/4-20 8
7 9005-304 PLATE, WASHER, 2X .1/2"ID X 2.05"C2C 2
8 9005-306 WASHER, FLAT 1/2" SAE HARDENED 2
9 2014-53% NUT, HEX FLANGE NYLOCK 1/2-13 6

LH SUB-ASSEMBLY
SHOWN

9919-294

NOTE BEARING
PLATE ORIENTATION
RIGHT vs. LEFT

QD) I\
RIGHT SIDE LEFT SIDE
FRONT OF CAR !

Rev. 10092023



1990-1993 Fox Body (Caster-Camber p/n CC112)

Identify the right (passenger)/left (driver) caster-camber plate and their orientation.
Remove the three nuts holding the plates together (#9), noting the orientation of the individual washer and washer

plate.

Install each lower three-post plate (#4) on the underside of the strut mount with the posts coming up through the

chassis.

Install the upper plate with the washer plate (#7) and single washer (#8) before securing with 1/2" nyloc nuts.

With the lower plate centered in the chassis and the upper plate centered on the camber measurement, torque the
three 1/2” nuts to 65 Ib. ft.
Center the bearing plate to the zero mark on the caster-camber plate and torque the four 1/4" nuts (#6) to 10 lb. ft.
Continue to the strut installation beginning on page 5.

BALLOON # ITEM # DESCRIPTION QTY.
1 BEARING PLATE ASM. 186MM W/STUDS 2
2 7730-119 PLATE, BILLET UPPER CC, LH 1
3 7730-120 PLATE, BILLET UPPER CC, RH 1
4 9039-343 MOUNT PLATE, CC LOWER 2
5 9005-303 PLATE, WASHER 2X 1/4" X .56" X .125" 4
é 9014-544 NUT, HEX FLANGE NYLOCK 1/4-20 8
7 9005-304 PLATE, WASHER, 2X .1/2"ID X 2.05"C2C 2
8 9005-306 WASHER, FLAT 1/2" SAE HARDENED 2
9 9014-539 NUT, HEX FLANGE NYLOCK 1/2-13 é

LH SUB-ASSEMBL

9919-294

SHOWN

NOTE BEARING
—PLATE ORIENTATION—,
RIGHT vs. LEFT

RIGHTSIDE . OF CAR | LEFT SIDE

Rev. 10092023



1994-2004 SN95 (Caster-Camber p/n CC114)

1. Identify the right (passenger)/left (driver) caster-camber plate and their orientation.

N

Remove the three nuts holding the plates together (#9), noting the location of each plate on the vehicle.

3. Using the correct right or left lower plate, insert the plate studs down into the top of the existing three factory holes,
center the studs in the slots and mark the fourth (threaded) hole onto the chassis. (Figure 1, 2, 3)

4. Drill the marked hole to 3/8”.

, BALLOON #[ ITEM # DESCRIPTION Qry.
5. Install each lower three-post plate from the underside of ] BEARING PLATE ASM. 16N W/STUDS| 2
the strut mount with the posts coming up through the 2 7730-121 PLATE, BILLET UPPER CC. LH 1
chassis. The threaded hole of the lower plate will be at the 3 7730122 PLATE, BILLET UPPER CC. RH L
; 4 & outboard chassis hole when i lled | 4 9039-344 MOUNT PLATE, CC LOWER, LH 1
orward & outboard chassis hole when installed correctly. 5 9039345 MOUNT PLATE, GG LOWER. RH 1
(Figure 3) é 9005-303 | PLATE, WASHER 2X 1/4" X .56" X .125" | 4
6. Install the upper plate with a single washer (#8) on each 7 9014-544 | NUT, HEX FLANGENYLOCK 1/4-20 | 8
. . . " 8 9005-302 | WASHER, FLAT 3/8" SAE HARDENED | 8
connection before securing with three 3/8" nyloc nuts (#7) 9 9012545 | NUT. HEX FLANGE NYLOCK3/6-15 | &
and one 3/8” bolt (#10). Torque all to 30 Ib. ft. 10 $012-179 BOLT, HEX 3/8-16 X 1.25" 2

7. Center the bearing plate set to the zero mark and torque
the four 1/4" nuts (#7) to 10 Ib. ft.
8. Continue to the strut installation beginning on page 5.

NOTE BEARING
—PLATE ORIENTATION-
: RIGHT vs. LEFT

RIGHT SIDE LEFT SIDE
FRONT OF CAR |

9919-294

LH SUB-ASSEMBLY
SHOWN

Rev. 10092023



2005-2014 S197 (Caster-Camber p/n CC115)

1. Identify the right (passenger)/left (driver) caster-camber plate and their orientation.

2. Remove the four nuts holding the plates together (#5), noting the orientation of the upper and lower plates.

3. |Install each lower four-post plate (#3) on the underside of the strut mount with the posts coming up through the
chassis.

4. Install the upper plate (#2) onto the four studs and secure using 5/16” nyloc nuts (#5). Torque to 18 Ib. ft.

5. Center the bearing plate to the center mark on the caster-camber plate and torque the four 1/4" bolts (#4) using a
3/16” allen wrench to 8 Ib. ft.

6. Continue to the strut installation beginning on page 5.

BALLOON # ITEM # DESCRIPTION Qry.
1 BEARING PLATE ASM. 16MM W/THREADS 2
2 7730-123 PLATE, BILLET UPPER CC 2
3 9039-348 MOUNT PLATE, CC LOWER 2
4 9012-332 BOLT, SHCS 1/4-20 X .5" 8
S 9014-538 NUT, HEX FLANGE NYLOCK 5/16-18 8

NOTE BEARING
r—PLATE ORIENTATION
‘ RIGHT vs. LEFT —‘

RH SUB-ASSEMBLY SHOWN RIGHT SIDE LEFT SIDE
FRONT OF CAR |

STRUT INSTALLATION-

1. In preparation of installing the strut, remove the strut adjustment knob
using a Torx T-10 tool. (Figure 4)

9919-294 Rev. 10092023



. ('05-"14 cars ONLY) Thread the sway bar end link connection down the threads
of the strut body, leaving 1/2” of threads visible between the sway bar link and
the lower locking collar (Figure 5)

. Thread the spring seat collar (#2) down the body of the strut with the

shouldered end UP.

. Coat one side of the stainless steel spring seat washer (#3) (included with each
strut) with Permatex® Anti-Seize Lubricant.

. Install the spring onto the strut, followed by the upper spring seat (#4).

. Install the 1” I.D. thrust bearing kit onto the top of the upper spring seat. (#5, #6,

#5)

. Install the bearing retainer (#7) onto the strut.

BALLOON # ITEM # DESCRIPTION QTY.
1 92013-104 SET SCREW, SOCKET HEAD 5/16-18 X .5" 1
2 2019-180 NUT, SPRING SEAT 2.5", 2.205" X 8 TPI 1
3 92005-109 WASHER, SPRING SEAT 2.5" ID 1
4 2018-138 SPRING SEAT, STRUT, C/O 2.5" SPRING 1
5 92006-101 THRUST WASHER, 1.00" ID 2
6 2010-101 BEARING, THRUST 1" ID 1
7 2018-105 STRUT COIL-OVER BEARING RETAINER 1

Place the upper stud of the strut shaft up into the caster camber plate and install

Cars O

’05-°14

nly

one SG108 spacer with the narrow end facing down, followed by the strut retaining

nut. (Figure 6)

Figure 6.

bl

9919-294

Rev. 10092023




Reinstall the adjustment knob onto the strut rod. Torque to 10 inch Ibs.

10. Position the spindle knuckle into the bracket on the strut. '79-"93 Fox body spindles have two different width
spindles. QA1 strut mounts are wide to fit the early and 4 cyl. spindles. If installing on the narrow V8 or SN95
spindles, use the included spacers on each side of the spindle to fill the gap. (Figure 7)

One Spacer Per Side
of Spindle.
®
Figure 7
T \
11. B

12.

13.

14.

15.

16.

Install the two spindle mounting bolts and nuts. Torque to 148 Ib.
ft.

Reinstall the brake line using %” bolt and nut. Torque to 10 Ib. ft.

Install ABS wire with zip tie to the brake line and sway bar end-links
to the strut housing if removed.

Reinstall the brake caliper and wheel. Torque all nuts and bolts to
factory specification.

Torque the upper strut mount nut using a 24mm crows foot
wrench to 45 Ib. ft.

Repeat the entire removal and installation procedures for the
other side of the vehicle.

Take the car to a reputable alignment shop and have the car
realigned.

9919-294

) )

)

Rev. 10092023



Front Strut Valving Adjustments

QA1 struts have 18 damping settings adjusted at the knob on top of the strut. The knob set fully counter-clockwise is the
softest setting -start your adjustments from this point. Do not force the knob past the 18" click or it could cause damage to
the valving. Single adjustable struts soften or firm the rebound valving while having a fixed compression. Double adjustable
struts have independent compression and rebound adjustments. The function of the adjustment knob on Single Adjustable

and Double Adjustable struts is as follows:

—— .
* RN ot

Press Knob DOWN to

- e
Pull Knob UP to [N
adjust Rebound. |l

Recommended base settings to begin testing with are as follows:

\

adjust Compression.

~ e

Single (Rebound) Adjust Struts:

SINGLE ADJUSTABLE- Turn the adjustment knob counter-clockwise until the knob
stops- This is the softest setting. Turn the knob clock-wise to firm the rebound.

DOUBLE ADJUSTABLE- Pressing the adjustment
knob DOWN will adjust the Compression valving
of the strut. Pulling the adjustment knob UP will
adjust the Rebound valving. Out of box, the strut
should be at zero compression and rebound
setting, or both adjustments turned counter-
clockwise to stop. From the zero setting with the
knob in the Compression position (pushed
down), adjust clockwise to the desired setting.
The Rebound setting will remain in the zero
position. To adjust Rebound, pull the knob up to
the Rebound adjust position and adjust
clockwise to the desired setting. Either setting
can now be adjusted up or down from the initial
setting. When in doubt, turn the Compression to
zero and then Rebound to zero and readjust.

Applications: 2-8 clicks for nice ride and handling
8-12 clicks for firm ride and improved handling
13+ clicks for more aggressive handling

Double Adjust Struts:
Drag Racing: 12-16 clicks Compression, 0-6 clicks Rebound
Other Applications: 2-6 clicks Compression, 2-8 Rebound for nice ride and handling

8-12 clicks Compression, 8-12 Rebound firm ride & improved handling
12-16 clicks Compression, 13+ clicks Rebound more aggressive handling

9919-294

Rev. 10092023



A PROFESSIONAL WHEEL ALIGNMENT IS RECOMMENDED BEFORE DRIVING THE VEHICLE.

Fox bodies with narrow K-members: Camber +0.1° +0.5°
Caster +3.5°, +.75°
Total toe: 0.2° + 0.05

Fox V8 (Wide) K-member: Camber -1° £0.5°
Caster +3.5°, +.75°
Total toe: 0.2° + 0.05

SN95: Camber -1° +0.5°
Caster +3.5°, +.75°
Total toe: 0.2° + 0.05

S197: Camber -1° +0.75
Caster +7.1° £0.75
Total toe: 0.2° + 0.05

READ ALL INSTRUCTIONS CAREFULLY AND THOROUGHLY PRIOR TO STARTING INSTALLATION. PRODUCTS THAT HAVE BEEN INSTALLED ARE NOT ELIGIBLE FOR
RETURN. USE THE PROPER JACKING LOCATIONS. DEATH OR SERIOUS INJURY CAN RESULT IF INSTRUCTIONS ARE NOT CORRECTLY FOLLOWED. A GOOD CHASSIS
MANUAL, AVAILABLE AT YOUR LOCAL PARTS STORE, MAY ALSO AID IN YOUR INSTALLATION.

¢ DISCLAIMER / WARRANTY e

QA1 WARRANTS THAT THE PRODUCTS WILL BE FREE FROM DEFECTS IN MATERIAL AND WORKMANSHIP FOR ONE YEAR FROM DATE OF SALE TO THE ORIGINAL
PURCHASER. QA1 MAKES NO OTHER WARRANTY OF ANY KIND, EXPRESSED OR IMPLIED. QA1 SHALL HAVE NO OBLIGATION UNDER THE FOREGOING WARRANTY
WHERE THE DEFECT IS THE RESULT OF IMPROPER OR ABNORMAL USE, YOUR NEGLIGENCE, VEHICLE ACCIDENT, IMPROPER OR INCORRECT INSTALLATION OR
MAINTENANCE, NOR WHEN THE PRODUCT HAS BEEN REPAIRED OR ALTERED IN ANY WAY. QA1’S LIABILITY IN THE CASE OF DEFECTIVE PRODUCTS SUBJECT TO
THE FOREGOING WARRANTY SHALL BE LIMITED TO THE REPAIR OR REPLACEMENT, AT QA1’S OPTION, OF THE DEFECTIVE PRODUCTS.

THE USER UNDERSTANDS AND RECOGNIZES THAT RACING PARTS, SPECIALIZED STREET ROD EQUIPMENT, AND ALL PARTS AND SERVICES SOLD BY QA1 ARE
EXPOSED TO MANY AND VARIED CONDITIONS DUE TO THE MANNER IN WHICH THEY ARE INSTALLED AND USED. QA1 SHALL BEAR NO LIABILITY FOR ANY LOSS,
DAMAGE OR INJURY, EITHER TO A PERSON OR TO PROPERTY, RESULTING FROM THE INSTALLATION, DIRECT OR INDIRECT USE OF ANY QA1 PRODUCTS OR
INABILITY BY THE BUYER TO DETERMINE PROPER USE OR APPLICATION OF QA1 PRODUCTS. WITH THE EXCEPTION OF THE LIMITED LIABILITY WARRANTY SET
FORTH ABOVE, QA1 SHALL NOT BE LIABLE FOR ANY CLAIMS, DEMANDS, INJURIES, DAMAGES, ACTIONS, OR CAUSES OF ACTION WHATSOEVER TO BUYER ARISING
OUT OF OR CONNECTED WITH THE USE OF ANY QA1 PRODUCTS. MOTORSPORTS ARE DANGEROUS; AS SUCH, NO WARRANTY OR REPRESENTATION IS MADE AS
TO THE PRODUCT’S ABILITY TO PROTECT THE USER FROM INJURY OR DEATH. THE USER ASSUMES THAT RISK!

DEDICATED

TECH SUPPOKT

QA1 is dedicated to providing quality support and instructions.
We employ passionate racers and car enthusiasts that know our
products and the industry to better serve you.

CHECK US oUT o YOUTUEE/

- Frequently Asked Questions

YOU - Quick Tips
- Install Information
TUhe - Tuning and Repair Guides

- Other Technical Infortmation

m linkedin.com/company/qal
instagram.com/galmotorsports

0 facebook.com/galmotorsports

www.qal.net/tech

youtube.com/qailtech

9919-294 Rev. 10092023



